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SECTION 1

REPORT INFORMATION
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1.1 REPORT DETAILS
Manufacturer Ericsson
Address 349 Terry Fox Drive
Ottawa
Ontario
K2K 2V6
Product RD 2242 B4 RD 2242 B4
Product Number KRY 901 309/1
IC Model AS9013091
Serial Number C828676641
Software CXP9013268/14 R64DC04
Hardware R2A
Test Specification/Issue/Date FCC CFR 47 Part 2: 2016
FCC CFR 47 Part 27: 2016
Industry Canada RSS-GEN: Issue 4: 2014
Industry Canada RSS-139: Issue 3: 2015
Start of Test 13 September 2016
Finish of Test 16 September 2016
Name of Engineer(s) Mohamed Toubella
Related Document(s) KDB 971168 D01
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1.2 BRIEF SUMMARY OF RESULTS

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 27, Industry Canada RSS-GEN and Industry Canada RSS-139 is shown below.

Specification Clause

Section FCC FCC RSS- RSS- | Test Description Result

CFR 47 | CFR 47 GEN 139

Part 2 Part 27
2.1 21046 27 50 ) 6.5 Ma)_(imum Peak Output Power and Peak to Average Pass

Ratio - Conducted
2.2 2.1049 27.53 6.6 - Occupied Bandwidth Pass
23 2.1051 | 27.53 (h) - 6.6 Band Edge Pass
2.4 2.1051 | 27.53 (h) - 6.6 Transmitter Spurious Emissions Pass
2.5 2.1055 27.54 - 6.4 Frequency Stability Pass
- 2.1051 27.53(h) - 6.6 Transmitter radiated Emissions Pass*

- - - 71 - Receiver Spurious Emissions Pass*

* -Reference Nemko Canada Inc. EMC Test Report: Reference Number 3155861-1TRFEMC

Nemko Canada Inc.

303 River Road

Ottawa, Ontario, K1V 1H2
Canada

Accreditations

Nemko Canada Inc, a test laboratory, is accredited by the Standards Council of Canada. The
tests included in this report are within the scope of this accreditation.
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CONFIGURATION DESCRIPTION

The RD 2242 B4 / KRY 901 309/1 supports Single, Multi Carrier and Mixed Mode operation
from either a single or dual port configuration.

The RD 2242 B4 supports LTE Test Models E-TM1.1, E-TM3.1, E-TM3.2 and WCDMA Test
Models TM1, TM5 and TM6 in Band 4 (2110-2155 MHz).

The WCDMA Test Models (as defined in 3GPP TS 25.141) TM1, TM5 and TM6 were used to
represent QPSK, 16QAM and 64QAM modulation respectively.

The RD 2242 B4 has been tested and authorized for LTE and WCDMA SC, MC and MM
transmission. The Test Model used, unless otherwise stated, for LTE was E-TM1.1 and
WCDMA TM5.

TX test cases: Maximum Conducted Output Power, Spurious Emissions at Antenna Terminals
(x1MHz) and Conducted Spurious Emissions, measurements were performed on both RF Ports
using a test limit accounting for MIMO operation with 2 ports. All RF ports were tested for RF
Carrier Power and results recorded using the Measure and Sum approach to account for MIMO
operation. The test limits shown are representative of the worst case. All testing was
performed with the EUT transmitting at maximum RF power unless otherwise stated.

The EUT was powered via POE (Power Over Ethernet) from the IRU 2242 using a -48V DC
Power supply.

WCDMA B4 (2110 MHz — 2155 MHz) Channel Configurations

All tests except MC Band Edge Emissions

No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT c - Bandwidth
amers 1 (MHz) Bottom (BRFBW) Middle (MRFBW) Top (TRFBW)
1 w 1 5/4.2 21124 2132.6 2152.6
2 w 2 5 2112.4 + 2147.6 2115 + 2150 2117.6 + 2152.6
3 W 4 5 21124 + 21174 + 2115 +2120 + 2145 | 2117.6 + 2122.6 +
2142.6 + 2147.6 + 2150 2147.6 + 2152.6
Table 1
WCDMA B4 Band Edge Emissions
_ _ No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT : Bandwidth
Carriers | 1,y BRFBW (Bottom Edge) TRFBW (Top Edge)
1 (BE) w 1 5 2112.4 MHz 2152.6 MHz
2 (BE) w 2 5 2112.4 + 2117.4 MHz 2147.6 + 2152.6 MHz
Table 2
Document 75936171 Report 01 Issue 1 Page 5 of 83
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WCDMA/LTE (MM) B4 (2110 MHz — 2155 MHz) Channel Configurations

All tests except Band Edge Emissions

No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT c rl;iers Bandwidth
a (MHz) BRFBW MRFBW TRFBW
6 W+L 2 5+ 15 - 2112.4 (W) + 2142.5 (L) -
7 W+|_W+ 3 5+5+5 2112.4 (W) + 2117.4 (W) + 2147.5 (L)
6 w:w: 6 5+5+5+5 ) 2115 (W) + 2120 (W) + 2125 (W) + 2130 )
Ll +10+10 (W) +2137.5 (L) +2147.5 (L)
Table 3
Band Edge Emissions
No. of Carrier Bandwidth Carrier Frequency Configuration (MHz)
Configuration RAT c ’
arriers (MHz) BRFBW (Bottom Edge) TRFBW (Top Edge)
6 (BE) W+L 2 5+5 2112.4 (W) + 2117.4 (L) 2147.6 (L) + 2152.6
Table 4
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DECLARATION OF BUILD STATUS

Product Service

MAIN EUT

MANUFACTURING DESCRIPTION

Radio DOT (Multi-standard)

MANUFACTURER Ericsson

PRODUCT NAME Remote Radio Unit

PART NUMBER KRY 901 309/1

SERIAL NUMBER C828676641

HARDWARE VERSION R2A

SOFTWARE VERSION CXP9013268/14 R64DC04

TRANSMITTER OPERATING RANGE

2110MHz — 2155MHz

RECEIVER OPERATING RANGE

1710MHz — 1755MHz

COUNTRY OF ORIGIN

Sweden

INTERMEDIATE FREQUENCIES

DL: 110 — 150MHz, UL: 40 — 80MHz

EMISSION DESIGNATOR(S):
(i.e. G1D, GXW)

LTE

5MO00 FOW
10M0 FOW
15M0 FOW
20MO0 FOW

WCDMA
5M00 FOW

MODULATION TYPES:
(i.e. GMSK, QPSK)

LTE: QPSK, 16QAM, 64QAM
WCDMA: QPSK, 16QAM, 64QAM

OUTPUT POWER (W or dBm)

SC, MC, MM: 2 x 0.5W (17dBm)

FCCID TA8BKRY901309-1
INDUSTRY CANADA ID 287AB-AS9013091
IC HVIN AS9013091

TECHNICAL DESCRIPTION

(a brief description of the intended use
and operation)

The RD 2242 B4 (KRY 901 309/1) is a Remote Radio Unit forming part
of the Ericsson Radio Base Station (RBS) equipment. The RD provides
radio access for mobile and fixed devices and is intended for the indoor
environment. The radio operates over 2 Transmit ports in MRO; Single,
Multi-Carrier, and MIMO transmission with a maximum rated RF Output
of 0.05W per port over an operational temperature of +5°C to +40°C.
The unit is designed to be ceiling mounted.

Signature:

David Bolzon
Date: 15 September 2016

Declaration of Build Status Serial C828676641

No responsibility will be accepted by TUV SUD Product Service UK Limited as to the accuracy
of the information declared in this document by the manufacturer.
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1.5 PRODUCT INFORMATION

1.51 Technical Description

The RD 2242 B4 (KRY 901 309/1) is a multi-standard Remote Radio Unit (RRU) forming part of
the Ericsson Radio Base Station (RBS) equipment. The RD (Radio DOT) provides radio access
for mobile and fixed devices and is intended for the indoor environment.

RBS communications is supported via the RDI (Radio DOT Interface) cable providing power,
control and an IF link between the RBS IRU (Indoor Radio Unit) and the RD 2242. The typical
RDI for the RD 2242 is via a 100 meter CAT6 cable.

The RD 2242 B4 supports (2) Transmit/Receive ports at a Downlink (transmit) frequency from
2110MHz to 2155MHz and an Uplink (receive) frequency from 1710MHz to 1755MHz. The
radio operates in FDD (Frequency Division Duplex) with a duplex spacing of 400MHz and
supports Multi Radio Access Standards (RATS) at transmit bandwidths up to 20MHz.

The radio operates in MRO; Single, Multi-Carrier, and MIMO transmission with a maximum
rated RF Output of 50mW per port over an operational temperature of +5°C to +40°C. The unit
is designed to be ceiling mounted.

A full technical description can be found in the Manufacturers CPI (Customer Product
Information) documentation.

Configuration A

Product Product Number R-State Serial No.
RD 2242 B4 KRY 901 309/1 R2A C828676641
SUP:

RBS 6601 BFL 901 009/1 R3B BR81278870
IRU 2242 KRC 161 444/2 R2B C829886796
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1.6 TEST SETUP

uuT
CPRI Optical link A
RRUS 32A
PC/ CTRL Cr10 X 8
Modem Emulator c
-48V D
AC PWR Power Suppl
pply ] ] il
usedforse | HPF x2
Reference 1
Signal Analyzer RF Switch
PC/ CTRL Power Meter Matrix

TE/CTRL

RD 2242 RU Radio Compliance Set-Up
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1.9

1.10

1.1
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TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated in a shielded enclosure,
test laboratories or a chamber as appropriate.

The EUT was powered from a -48V DC supply.

DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.
MODIFICATION RECORD

No modifications were made to the EUT during testing.

ALTERNATIVE TEST SITE

Under our group UKAS Accreditation, TUV SUD Product Service conducted the following tests
at Ericsson in Ottawa, Canada.

Test Name Name of Engineer(s)
Maximum Peak Output Power and Peak to Average Ratio | Mohamed Toubella
- Conducted

Occupied Bandwidth Mohamed Toubella
Band Edge Mohamed Toubella
Transmitter Spurious Emissions Mohamed Toubella
Frequency Stability Mohamed Toubella

ADDITIONAL INFORMATION

Testing performed in the presence of Mr Denis Lalonde & Mr Jophin Joseph and Mr Gavin Gan.
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SECTION 2

TEST DETAILS
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21 MAXIMUM PEAK OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

211 Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 27, Clause 27.50
Industry Canada RSS-139, Clause 6.5

2.1.2 Date of Test and Modification State

14 and 15 September 2016 - Modification State 0

213 Test Equipment Used

The maijor items of test equipment used for the above tests are identified in Section 3.1.

214 Environmental Conditions

Ambient Temperature 25°C
Relative Humidity 42.5%

21.5 Test Method

The EUT was connected to a Signal Analyser via 20dB of attenuation and an RF switch. The
path loss between the EUT and the Analyser was measured using a Network Analyser and
entered as a Reference Level Offset.

The EUT was set to transmit at its maximum rated output power in the configurations described
below.

Measurements were performed with the Analyser Band Power measurement function in
accordance with FCC KDB 662911 D01. The detector was set to RMS with a RBW of at least
1% of the theoretical signal bandwidth and a VBW of 3 times the RBW. The detection
bandwidth was configured to be wider than the total bandwidth of the carrier or combinations of
carriers, (multi-carrier). The sweep time was set to Auto and 200 averages were performed
before the result was recorded. Prior to testing, comparative measurements were made with an
Average Power sensor and Power Meter to confirm correlation with the method used.

Due to Average measurements being recorded, an additional Peak to Average measurement
was made in all single carrier configurations. This was achieved using the CCDF function of the
Analyser with the RBW being set to 80MHz (In this case 40MHz was the maximum total RF
Bandwidth in single and multi-carrier mode). A comparison was made with a wide band Power
Meter capable of measuring Peak to Average ratio to confirm correlation with the method used.

In order to confirm the Average Equivalent Isotropically Radiated Power (EIRP) an Average
Power Spectral Density (PSD) measurement was made using a 1TMHz bandwidth in accordance
with FCC KDB 662911 DO1.

Testing was performed on both ports.

Document 75936171 Report 01 Issue 1 Page 12 of 83
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2.1.6 Test Results

Configuration1

Maximum Output Power 17 dBm

Product Service

Peak to Average Ratio (PAR) / Output Power

Carrier Channel Position B
Modulation | Bandwidth | Antenna A b A EIRP
verage Power verage
(MHz) PAR (dB) 9 g
dBm dBm/MHz dBm dBm/MHz w W/MHz
A 7.51 14.96 9.63 17.96 12.63 0.0625 0.0183
16QAM 5.0 MHz
B 7.40 15.16 10.16 18.16 13.16 0.0655 0.0207
Total - 18.07 12.91 21.07 15.91 0.1280 0.0390
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Channel Position B - Bandwidth 5.0 MHz - Antenna A

= wmm Muccor = |
l RL__ | [ [ sensee —ALIGN AUTO  02:19:44PM Sep13,2016 |
C ter Fi 2.112400000 GHz Radio Std: N:
[Eenter Freq 2 112400000 b —_ T:i: ll;rer:lgun Counts:10.0 M/10.0 Mpt = =
#IFGain:Low #Arten: 14 dB
Average Power 100 o S2USSIan
15.04 dBm ~
36.18 % at 0dB 10%
1%

10.0 % 3.81dB 01%
1.0% 6.79 dB
0.1% 7.51dB

0.01% 7.59dB 0.01-%

0.001% 7.63dB
0.0001 % 7.66dB 0.001 %
Peak 7.68 dB
22.72 dBm
00t s 20dB
Info BW 80.000 MHz
MsSG STATUS

Channel Position B - Bandwidth 5.0 MHz - Antenna B

1= Feynight Spectium Analyzer- chcor = |
l S 50 I I T sense ALIGN AUTO 02:16:13PM Sep 13,2016 |
Csnter Freq 2 112400000 GHz o $§:“|:ri?§u:mm° Ggoums:ﬂll) Mi10.0 Mpt S
#IFGain:Low #Atten: 14 dB
Average Power 100 o S2USSIan
15.19 dBm [~
36.26 % at 0dB 00—
1% \\
10.0 % 3.74dB 04%
1.0% 6.71 dB
0.1% 7.40 dB
0.01% 7.47dB 0.01%
0.001% 7.51dB
0.0001 % 7.53dB 0.001 %
Peak 7.55 dB
22.74 dBm
0.0001 %'5— ]
Info BW 80.000 MHz
MsG STATUS
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Configuration1
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Maximum Output Power 17 dBm

Peak to Average Ratio (PAR) / Output Power

Carrier Channel Position M
Modulation | Bandwidth | Antenna A b A EIRP

verage Power verage

(MHz) PAR (dB) g 9
dBm dBm/MHz dBm dBm/MHz w W/MHz
A 7.36 15.51 10.35 18.51 13.35 0.0710 0.0216

16QAM 5.0 MHz

B 7.19 15.84 10.85 18.84 13.85 0.0766 0.0243
Total - 18.69 13.62 21.69 16.62 0.1475 0.0459

Channel Position M - Bandwidth 5.0 MHz - Antenna A

= Keysight! Analyzer - Power Stat CCDF =R =)
MRt | r 509 DC | [ sewsemar| | a6 | ____02:24:24PM Sep 13,2016 |
[Center Freq 2.132600000 GHz s r:i:‘:’e;ri:?hﬁjamm Counts:10.0 M/10.0 Mpt Rodlo St None
#FGain:Low #Atten: 14 dB
Average Power 100 0, S2uSSsian
15.57 dBm [~
36.56 % at 0dB 10—
\
10.0 % 3.77dB e
1.0% 6.67 dB
0.1% 7.36 dB
0.01% 7.43dB B.01%
0.001% 7.46dB
0.0001% 7.48dB 0.001 %
Peak 7.51 dB
23.08 dBm
0.J001% 0dB 20dB
Info BW 80.000 MHz
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Channel Position M - Bandwidth 5.0 MHz - Antenna B

Product Service

== Keysight Spectrum Analyzer - Power Stat CCOF

(Conter Freq 2132600000 GHz + ?ZZ"E@Z’EU E,iazs'cbdﬁé'iélis::“m‘)'o - Radio S Nons
#FGain:Low #Atten: 14 dB
Average Power 100 o S2USSIan
15.90 dBm &
36.84 % at 0dB 10% \
1% \\
10.0 3.70 dB T
1.0 % 6.53 dB
0.1% 7.19.dB
0.01%  7.24dB Dav%h
0.001% 7.27dB
0.0001% 7.29dB 0.001 %
Peak 7.32 dB
23.22 dBm
0.0001 % 0dB 538
Info BW 80.000 MHz
MG STATUS
Configuration1

Maximum Output Power 17 dBm

Peak to Average Ratio (PAR) / Output Power

) Carrier Channel Position T
Modulation | Bandwidth | Antenna A b A EIRP
verage Power verage

(MHz) PAR (dB) g g
dBm dBm/MHz dBm dBm/MHz w W/MHz
A 7.46 14.52 9.73 17.52 12.73 0.0565 0.0187

16QAM 5.0 MHz

B 7.36 15.13 10.61 18.13 13.61 0.0650 0.0230
Total - 17.85 13.20 20.85 16.20 0.1215 0.0417
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Channel Position T - Bandwidth 5.0 MHz - Antenna A

= wmm Muccor =
l RL__ [ 1500 | _ [ sENSE:EXT] ALIGN AUTO  02:33:50PM Sep 13, 2016 |
c ter F 2.162600000 GHz Radio Std: N
[Eenter Freq 2 152600000 b —_ T:i: ll;rer:lgun Counts:10.0 M/10.0 Mpt = =
#IFGain:Low #Arten: 14 dB
Average Power 100 o S2USSIan
14.60 dBm ~L_
36.44 % at 0dB 10%
1% \

10.0 % 3.77dB

1.0% 6.70 dB '
0.1% 7.46 dB
0.01 %

0.01% 7.69 dB
0.001% 7.82dB \
0.0001 % 7.88dB 0.001 %
Peak 7.89 dB

22.49 dBm

00t s 20dB
Info BW 80.000 MHz
MsSG STATUS

Channel Position T - Bandwidth 5.0 MHz - Antenna B

B anwsmmmw chcor [ |
[ ——— ' SENSEE ALTGHAUTO [ —_02:31 08PN Sep 13,2016 |
Csnter Freq 2 152600000 GHz i $§:“§ri?§u:1szm° Ggoums:ﬂll) Mi10.0 Mpt R
#IFGain:Low #Atten: 14 dB
Average Power 100 o S2USSIan
15.17 dBm |
36.63 % at 0dB 10% -.\
1% AN
10.0 % 3.72dB A,
1.0% 6.62 dB
0.1% 7.36 dB
0.01% 7.57dB 0.01%
0.001% 7.67dB \
0.0001% 7.73dB 0.001 %
Peak 7.76 dB
22.93 dBm
0.0001 %'— e
Info BW 80.000 MHz
MsG STATUS
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Maximum Output Power 17 dBm

Output Power
Carrier Channel Position B
Modulation Bandwidth Antenna
(MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz w W/MHz
14.76 6.82 17.76 9.82 0.0597 0.0096
16QAM 5.0 MHz
B 15.24 7.85 18.24 10.85 0.0667 0.0122
Total 18.02 10.38 21.02 13.38 0.1264 0.0218
Configuration 2
Maximum Output Power 17 dBm
Output Power
Carrier Channel Position M
Modulation Bandwidth Antenna
(MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz w W/MHz
14.81 7.30 17.81 10.30 0.0604 0.0107
16QAM 5.0 MHz
B 15.72 717 18.72 10.17 0.0745 0.0104
Total 18.30 10.25 21.30 13.25 0.1349 0.0211
Configuration 2
Maximum Output Power 17 dBm
Output Power
] Carrier Channel Position T
Modulation Bandwidth Antenna
(MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz w W/MHz
15.01 7.49 18.01 10.49 0.0632 0.0112
16QAM 5.0 MHz
B 15.45 7.43 18.45 10.43 0.0700 0.0110
Total 18.25 10.47 21.25 13.47 0.1332 0.0222
Configuration 3
99
Output Power
] Carrier Channel Position B
Modulation Bandwidth Antenna
(MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz w W/MHz
15.38 4.21 18.38 7.21 0.0689 0.0053
16QAM 5.0 MHz
B 15.41 5.13 18.41 8.13 0.0693 0.0065
Total 18.41 7.70 21.41 10.70 0.1382 0.0118
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Configuration 3

Maximum Output Power 17 dBm

Product Service

Output Power

Carrier Channel Position M
Modulation Bandwidth Antenna
(MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz W W/MHz
160AM 50 MH 15.12 4.27 18.12 7.27 0.0649 0.0053
. z
B 15.80 5.59 18.80 8.59 0.0759 0.0072
Total 18.48 7.99 21.48 10.99 0.1407 0.0126
Configuration 3
Maximum Output Power 17 dBm
Output Power
Carrier Channel Position T
Modulation Bandwidth Antenna
(MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz W W/MHz
16QAM 5.0 MH 15.27 4.26 18.27 7.26 0.0671 0.0053
. z
B 15.59 5.35 18.59 8.35 0.0723 0.0068
Total 18.44 7.85 21.44 10.85 0.1394 0.0122
Configuration 6
Maximum Output Power 17 dBm
Peak to Average Ratio (PAR) / Output Power
LTE iti
WCDMA . Channel Position Mrrew
. Bandwidth Antenna
Modulation (MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz W W/MHz
16QAM 50 MH 14.71 7.01 17.71 10.01 0.0590 0.0100
. z
B 15.21 6.94 18.21 9.94 0.0662 0.0099
Total 17.98 9.99 20.98 12.99 0.1252 0.0199
Configuration 8
Maximum Output Power 17 dBm
Peak to Average Ratio (PAR) / Output Power
LTE iti
WCDMA . Channel Position Mrrew
) Bandwidth Antenna
Modulation (MHz) Average Power Average EIRP
dBm dBm/MHz dBm dBm/MHz W W/MHz
16QAM 50 MH 15.23 2.66 18.23 5.66 0.0665 0.0037
. z
B 15.92 3.23 18.92 6.23 0.0780 0.0042
Total 18.60 5.96 21.60 8.96 0.1445 0.0079
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Remarks

Antenna Gain = 3dBi.

&

Product Service

Limit

Peak Power

<1640 W/MHz or =+62 dBm/MHz

Peak to Average Ratio

13 dB

Document 75936171 Report 01 Issue 1
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2.2 OCCUPIED BANDWIDTH

2.21 Specification Reference

FCC CFR 47 Part 2, Clause 2.1049
FCC CFR 47 Part 27, Clause 27.53
Industry Canada RSS-GEN, Clause 6.6

2.2.2 Date of Test and Modification State

13 September 2016 - Modification State 0

223 Test Equipment Used

The maijor items of test equipment used for the above tests are identified in Section 3.1.

2.2.4 Environmental Conditions

Ambient Temperature 25°C
Relative Humidity 42.5%

2.2.5 Test Method

The EUT was connected to a Signal Analyser via 20dB of attenuation and an RF switch. The
path loss between the EUT and the Analyser was measured using a Network Analyser and
entered as a Reference Level Offset.

The EUT was set to transmit at its maximum rated output power in the configurations described
below.

Measurements were performed using the Analyser Occupied Bandwidth measurement mode
function in accordance with FCC KDB 971168 D01 v02r02.

The Analyser RBW was configured to be at least 1% of the channel bandwidth of the carrier to
be measured.

Testing was performed on both ports.

The results are shown in the plots below.

2.2.6
Configuration 1

Maximum Output Power 17 dBm

Result (KHz)
Carrier Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied 26 dB Occupied -26 dB Occupied -26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
4.2 MHz / QPSK 3,848.26 4,125.54 3,846.87 4,127.37 3,844.05 4,118.66
5.0 MHz / QPSK 4,177.64 4,673.43 4.173.47 4,670.66 4,154.89 4,662.59
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Channel Position B - Bandwidth 4.2 MHz - Antenna A

Product Service

R S i T O W
— c

=
BR[| r  [sio oc | SEEXT | AUGNAUTO | 04d42:15PMSepl3, 016 |
Center Freq: 2,112400000 GH Radio Std: N
Center Freq 2.112400000 GHz . T:i:: ;mr:guﬂ A:anoI 5 io one
HEGain:Low #Atten: 12dB Radio Device: BTS
10 dB/div Ref 12.19 dBm
Log
219
st SPGSAPIGRII PSP WRPPUR I PR
178
- {f \\
378 E—e——— ]
47,8
-57.8
-67 8
778
[Center 2.112 GHz Span 8.4 MHz|
[tRes BW 43 kHz #VBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 15.1 dBm
3.8483 MHz
Transmit Freq Error 4.852 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,126 MHz x dB -26.00 dB

MG STATUS

Channel Position B - Bandwidth 5.0 MHz - Antenna A

- T 500 DC | | | SENSEEXT) | ALK -
Fi 0
Center Freq 2.112400000 GHz s o ;mnun AiHold: 2001200
#IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dB/div Ref 12.36 dBm
Log
23%
-7.64
-17.6 /- l\‘\
276 / \
376
bt %
47,6
-57 6
-67 6
776
[Center 2.112 GHz Span 10 MHz
ftRes BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 14.9 dBm
41776 MHz
Transmit Freq Error 7.359 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,673 MHz x dB -26.00 dB

MsG STATUS
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Channel Position M - Bandwidth 4.2 MHz - Antenna A

R S i T O W
— c

==

RL i Rl 500

MSG

STATUS

Channel Position M - Bandwidth 5.0 MHz - Antenna A

. F___[500 OC | ISEEXT] _ALIGN AUTO ___D4:49:58PM SE:;
Center Freq: 2.132600000 GH Radio Std: N
Center Freq 2.132600000 GHz N T:i:: hl e A:anoI i io one
HEGain:Low #Atten: 12dB Radio Device: BTS
10 dBldiv Ref 13.25 dBm
Log
325
675 T T
168
59 {f \\
= ] ]
458 e
558
-66.8
768
[Center 2.133 GHz Span 8.4 MHz|
[tRes BW 43 kHz #VBW 130 kHz Sweep 5.667 ms|
Occupied Bandwidth Total Power 15.5dBm
3.8469 MHz
Transmit Freq Error 3.029 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.127 MHz x dB -26.00 dB

(=3
BR[| r [500 O] [ ___ D4:59:29PM Sep
Center Freq 2.132600000 GHz enter Fi Radio Std: None
—s— Trig: Free Run
#IFGain:Low #Atten: 12dB Radio Device: BTS
10 dB/div Ref 13.02 dBm
Log
30
6.98 2
17.0
0 // \\
-37.0
-47.0 o L—ﬁ.u,_.h___,_
-57 0
-67 .0
770
[Center 2.133 GHz Span 10 MHz
ftRes BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 15.4 dBm
41735 MHz
Transmit Freq Error 1.434 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,671 MHz x dB -26.00 dB

MsG
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Channel Position T - Bandwidth 4.2 MHz - Antenna A

Product Service

P e B T T
i 2 .

=
RL. [ R 500

L - |
Center Freq 2.152600000 GHz

seba] [ Aleharo [ 0 000000 0 04SLSPHSe
Center Freq: 2.152600000 GHz Radio Std: None

—s— Trig: Free Run Avg|Hold: 200/200

HEGain:Low #Atten: 10 dB Radio Device: BTS

10 dBidiv Ref 12.64 dBm
Log

2564

ot
-7.36

-17.4

-27 4 f \
o I \

e oy
-47 4

-57 4

-67 4

-77 4

[Center 2.153 GHz Span 8.4 MHz|
[tRes BW 43 kHz #VBW 130 kHz Sweep 5.667 ms|

Occupied Bandwidth Total Power 14.7 dBm
3.8440 MHz

Transmit Freq Error -5.602 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.119 MHz x dB -26.00 dB

MG STATUS

Channel Position T - Bandwidth 5.0 MHz - Antenna A

B | e [sip Oc] | | SENSEEXT) | AUIGNAUTO | 200 0 05:04:30PMSep

Center Freq 2.152600000 GHz r Freq: 2. 0 Radio Std: None
9 —s— Trig: Free Run Avg|Hold: 200/200

HIEGain:Low #Atten: 10 dB Radio Device: BTS

10 dB/div Ref 12.03 dBm
Log

2m
-7.97

-18.0

2

=)
]

[T

-78.0

[Center 2.153 GHz
[#Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power 14.4 dBm
4.1549 MHz

Transmit Freq Error -17.040 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.663 MHz x dB -26.00 dB

MsG STATUS
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Configuration 1

Maximum Output Power 17 dBm

Product Service

Result (KHz)
Carrier Bandwidth / Channel Position B Channel Position M Channel Position T
Modulation Occupied 26 dB Occupied -26 dB Occupied 26 dB
Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth
4.2 MHz / QPSK 3,850.37 4,123.68 3,850.87 4,121.53 3,847.99 4,116.14
5.0 MHz / QPSK 4,173.73 4,663.33 4,167.62 4,662.69 4,154.08 4,653.28
Channel Position B - Bandwidth 4.2 MHz - Antenna B
%ﬁwr !ptﬂmm.ﬂnli,'w v:ﬂ:mpiedw ==

[sog oc |
Center Freq 2.112400000 GHz

#IFGain:Low

| SENSE:EXT|

wp. Trig: Free Run

: 1 [ ALIGN AUTD 04:43:22PM Sep 13,2016 |
Center Freq: 2.112400000 GHz Radio Std: None
Avg|Hold: 200/200

#Atten: 12dB Radio Device: BTS

MsSG
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10 dBldiv Ref 13.15 dBm
Log
315
585 LSS
169
= 3
459 e s
559
6659
-76.9
iCenter 2.112 GHz Span 8.4 MHz
[fRes BW 43 kHz #VBW 130 kHz Sweep 5.667 ms
Occupied Bandwidth Total Power 15.6 dBm
3.8504 MHz
Transmit Freq Error 6.573 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.124 MHz x dB -26.00 dB

STATUS
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Channel Position B - Bandwidth 5.0 MHz - Antenna B

o R e R S R o] B ]
RL__| RE___[500 DC | ISEEXT] | ALIGN AUTO ___04:156:59PM Sep13, 2016 |
Center Freq: 2.112400000 GH Radio Std: N
Center Freq 2.112400000 GHz . T:i:: ;mf:guﬂ A:anoId: 3 io one
#IFGain:Low #Atten: 12dB Radio Device: BTS
10 dBldiv Ref 13.28 dBm
Log
328
672
167 / \
25,7
. [ \
= —— o
557
-66.7
767
[Center 2.112 GHz
ftRes BW 51 kHz #VBW 160 kHz
Occupied Bandwidth Total Power 15.5 dBm
41737 MHz
Transmit Freq Error 5.395 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.663 MHz x dB -26.00 dB

MG STATUS

Channel Position M - Bandwidth 4.2 MHz - Antenna B

(=3
BR[| r [500 O] | | SENSEEXT| ____ D4:48:50PM Sep
Fi Radio Std: N
Center Freq 2.132600000 GHz s o ;mnun A:anoI Bk io one
#IFGain:Low #Atten: 12dB Radio Device: BTS
10 dB/div Ref 14.17 dBm
Log
47
— R o e
-15.8
et !] \\
358 J 'l
45,8 4 ]
558 oo | m""""“"'-\r\-\rm
658
758
[Center 2.133 GHz Span 8.4 MHz|
[tRes BW 43 kHz #/BW 130 kHz Sweep 5.667 ms
Occupied Bandwidth Total Power 16.4 dBm
3.8509 MHz
Transmit Freq Error 2.795 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,122 MHz x dB -26.00 dB

MsG STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna B

R S i T O W
— c

RL [ S0R DC I il ALIGN AUTO
I F___[500 OC | | R TS Pt
Center Freq 2.132600000 GHz N T:i:: hl e 600000 A:anoI i
HEGain:Low #Atten: 12dB Radio Device: BTS
10 dBldiv Ref 13.83 dEBm
Log
383
6,17
-16.2 / \
%2
=2 [ |
45.2 ; x
e [ e ]
-66.2
762
[Center 2.133 GHz Span 10 MHz
ftRes BW 51 kHz #VBW 160 kHz Sweep 5ms
Occupied Bandwidth Total Power 16.2 dBm
4.1676 MHz
Transmit Freq Error 376 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.663 MHz x dB -26.00 dB

MG STATUS

Channel Position T - Bandwidth 4.2 MHz - Antenna B

B | e [sip Oc] I | SENSEEXT] |

Center Freq 2.152600000 GHz enter Fi

—s— Trig: Free Run
#Atten: 12dB

D.‘
Avg|Hold: 200/200
#IFGain:Low

Radio Std: None

Radio Device: BTS

10 dB/div Ref 14,10 dBm
Log

410

-5.90

-15.9

-75.9

[Center 2.153 GHz

[tRes BW 43 kHz #VBW 130 kHz

Span 8.4 MHz|
Sweep 5.667 ms

Occupied Bandwidth
3.8480 MHz

-5.696 kHz % of OBW Power
4.116 MHz x dB

Total Power 15.6 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

MsG STATUS
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Channel Position T - Bandwidth 5.0 MHz - Antenna B

Product Service

R S i T O W =
R RF | SEEXT| | AUGNAUTO | 00000 05:02:07PMSe
Center Freq 2.152600000 GHz Center Freq: 2.152600000 GHz Radio Std: None
9 —s— Trig: Free Run Avg|Hold: 200/200
HEGain:Low #Atten: 12dB Radio Device: BTS

10 dBidiv Ref 13.32 dBm
Log

xR

et / )\
] {
-46.7 j \-

-56.7

-66.7
-76.7

[Center 2.153 GHz

ftRes BW 51 kHz #VBW 160 kHz
Occupied Bandwidth Total Power 15.4 dBm
4.1541 MHz
Transmit Freq Error -22.784 kHz % of OBW Power 99.00 %
x dB Bandwidth 4,653 MHz x dB -26.00 dB
MsSG

STATUS
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23 BAND EDGE

2.31 Specification Reference
FCC CFR 47 Part 2, Clause 2.1051
FCC CFR 47 Part 27, Clause 27.53 (h)
Industry Canada RSS-139, Clause 6.6
2.3.2 Date of Test and Modification State

13 and 15 September 2016 - Modification State 0

2.3.3 Test Equipment Used

The maijor items of test equipment used for the above tests are identified in Section 3.1.

234 Environmental Conditions
Ambient Temperature 24.5-25.1°C
Relative Humidity 44.9 - 50.4%

235 Test Method
The EUT was connected to a Signal Analyser via 20dB of attenuation and an RF switch. The
path loss between the EUT and the Analyser was measured using a Network Analyser and
entered as a Reference Level Offset.
The EUT was set to transmit at its maximum rated output power in the configurations described
in the tables below. The Band Power function of the Analyser with an RMS detector was used
to make measurements at the Top and Bottom of the band using an RBW which was at least
1% of the measured 26dB bandwidth. The test limits were set to a worst case value of -16dBm
(MIMO).
Testing was performed on both ports.

The results are shown in the plots below.

All measurements were made in accordance with FCC KDB 971168 DO01.

2.3.6 Test Results
Configuration 1

Maximum Output Power 17 dBm

Band Edge (MHz)

Channel Position B Channel Position T
16QAM 2,112.40 2,152.60

Modulation
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Product Service

Channel Position B - Bandwidth 5.0 MHz - Antenna A

Py R e pe |
PR [ R [s00 oc | | ] [ SENSE:EXT] ALIGN AUTO 05:08:53PM Sep 13, 2016 _|
Avg Type: RMS TRACE]

[Center Freq 2.110000000 GHz 1 i va Type WE’-‘—amsa

IFGain:Low #Atten: 8 dB DETIANNNNN

Mkr1 2.109 977 GHz

Ref Offset 22.41 dB ol

j9geidiv__ Ref 14.41 dBm Band Power -40.14 dBm
44
559

FRE R EEPEE e i
B56
856
756
Center 2.110000 GHz Span 2.000 MHz
#Res BW 4.7 kHz #VBW 15 kHz* #Sweep 5.000 s (1001 pts)
MSG STATUS'

Channel Position T - Bandwidth 5.0 MHz - Antenna A

PR e Y P
PBRL [ r 500 oC | _ = [ SENSEEXT] ALIGN AUTO 05:18:07 PM Sep 13, 2016 |
: Avg Type: RMS TRACE[2345 6
|Center Freq 2.155000000 GHz SNOke s Trig: FreeRun 1
IFGain:Low #Atten: 8 dB DETIANNNNN
Mkr1 2.155 024 GHz
Ref Offset 22.44 dB =
{0 deudiv Ref 14.44 dBm Band Power -44.10 dBm
444
585
R A Y 1
o A

56 \&W Ao ralu i A ety o

-
R R ol o o T |

856
756

Center 2.155000 GHz Span 2.000 MHz
#Res BW 4.7 kHz #V/BW 15 kHz* #Sweep 5.000 s (1001 pts)
MsG IsTaTUS
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Configuration 1

Maximum Output Power 17 dBm

Product Service

Modulation

Band Edge (MHz)

Channel Position B Channel Position T

16QAM

2,112.40 2,152.60

Channel Position B - Bandwidth 5.0 MHz - Antenna B

Lo Lo s

AL [ 500 DC |

[Center Freq 2.110000000 GHz |
PNO: Wide -

Trig: Free Run

05:13:18PM Sep 13, 2016
TRAGE[1 23456
TYPE| WA

| AIGNAUTD |
Avg Type: RMS

IFGain:Low #Atten: 8 dB DET|/ANNNNN

{9 dBidiv E:?Dﬁ:?éffgﬂ:ﬁ Ban E|I“ Ig"ngel] ?.49,394173, c? B'-::t

453

547

455 oo itboprngpervitritetoanginl
35

455 /

=5 MMMWWW$

55

755
Center 2.110000 GHz Span 2.000 MHz
#Res BW 4.7 kHz #VBW 15 kKHz® #Sweep 5.000 s (1001 pts)

MsG
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Channel Position T - Bandwidth 5.0 MHz - Antenna B

Product Service

7E 500 DC |

= e |

RL

(L] I " L3N —l
[Center Freq 2.155000000 GHz

ALIGN AUTO

05:16:28PM Sep 13,2016

] . © Avg Type:RMS TRACE[; 23456
PNO: Wide -»— 1rig: FreeRun TRE| WA
IFGain:Low #Atten: 8 dB DETIANNNNN
Ref Offset 22.48 dB Mkr1 2.155 024 GHz
{0 deudiv Ref 14.48 dBm Band Power -46.41 dBm
448
552
155 MMMW‘\ DLt 11501 e
s i
455 7\!\
555 \L\. e -
% PR A s A Aoy sy
55
755

Center 2.155000 GHz
#Res BW 4.7 kHz

MsG

#VBW 15 kHz*

STATUS

Configuration 2

Maximum Output Power 17 dBm

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

Band Edge (MHz)

Modulation

Channel Position B

Channel Position T

16QAM

2112.4 + 2117 .4

2147.6 + 2152.6
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Channel Position B - Bandwidth 5.0 MHz - Antenna A

== e |

B RC | RF 500 DC |

SENSE:EXT]

ALIGN AUTD

05:26:54 PM Sep 13,2016

[Center Freq 2.110000000 GHz

IFGain:Low

Ref Offset 22.41 dB
Ref 16.41 dBm

PNO: Wide -»— 1rig: FreeRun
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TYRE| WAAAAMAM.
DET/ANNNNN
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L i Bl d ek AR LA L ARERE. 4
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Center 2.110000 GHz
#Res BW 4.7 kHz

MSG

#VBW 15 kHz*

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

STATUS

Channel Position T - Bandwidth 5.0 MHz - Antenna A

o Py e YT P
Br [ w 500 OC | - [ SENSEEXT] ALIGN AUTO 05:38:05PM Sep 13, 2016 |
R Avg Type: RMS TRACE[] 23456
|Center Freq 2.155000000 GHz SNOke s Trig: FreeRun 1
IFGain:Low #Atten: 6 dB DETIANNNNN
Ref Offset 22.42 dB Mkr1 2.155 024 GHz
{0 deudiv Ref 2.42 dBm Band Power -46.80 dBm
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DL 1601 dBn)
ety |
278 M"“\
4 \.\“h.\
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756 hodn it gy AR b g
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Center 2.155000 GHz
#Res BW 4.7 kHz

MsG
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Configuration 2

Maximum Output Power 17 dBm

Product Service

Modulation

Band Edge (MHz)

Channel Position B

Channel Position T

16QAM 2112.4 + 2117 .4

2147.6 + 2152.6

Channel Position B - Bandwidth 5.0 MHz - Antenna B

Z Reyaight Spectium Anelyzer - Swept oA

Lo Lo s

AL : DC |

[Center Freq 2.110000000 GHz

| AIGNAUTD |
Avg Type: RMS

PNO:Wide ~s— 17ig: Free Run
IFGain:Low #Atten: 10dB

05:28:46 PM Sep 13, 2016
TRACE|] 23456
TYPE|W
DET|/ANNNNN

Mkr1 2.109 977 GHz

Ref Dffset 2253 dB
19 gBidiv Ref 16.53 dBm Band Power -46.54 dBm
B53
347
EEY TS
- '”,N MW o
£ "}*
435 /J
535 A f/
S s AL vt W T SR
535
735
Center 2.110000 GHz Span 2.000 MHz
#Res BW 4.7 kHz #VBW 15 kHz® #Sweep 5.000 s (1001 pts)

MsG STATUS
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Product Service

Channel Position T - Bandwidth 5.0 MHz - Antenna B

= Weyaiont Spectrum Anelyzer - Swept S

W RL [ e [sio oc ] { S——

|Center Freq 2.155000000 GHz Pﬁde o Trig: FresRun

IFGain:Low #Atten: 10 dB
Mkr1 2.155 024 GHz

{0 deudiv E:i;_o_{rﬁ:::gz;d:ﬂ:a Band Power -49.13 dBm

649

-351

135 LT 1501 dbm|

Mwmﬂ\mnmw

-235 M

335 “1[‘

-435 '\

535 1\\

e QP"‘*‘ it ety g et

735

Center 2.155000 GHz Span 2.000 MHz

#Res BW 4.7 kHz #VBW 15 kHz* #Sweep 5.000 s (1001 pts)

MG STATUS
Configuration 6
Maximum Output Power 17 dBm

Band Edge (MHz)
WCDMA Modulation / LTE Bandwidth
Channel Position BRFBW Channel Position TRFBW
16QAM / 5.0 MHz 2112.4 + 2117.4 2147.6 + 2152.6

Remarks

LTE Modulation = QPSK
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Channel Position BRFBW - Bandwidth 5.0 MHz - Antenna A

= s |

B RC [ RF

500 DC | | SENSE

EXT|

ALIGN AUTD

11:01:27 AM Sep 14, 2016

[Center Freq 2.110000000 GHz
PNO: Wide -—%—
IFGain:Low

Ref Offset 22.41 dB
Ref 16.41 dBm

Trig: Free Run
#Atten: 10dB

Avg Type: RMS

TRACE[1 23456
TYRE|W
DET|A NNNNN

Mkr1 2.109 977 GHz
Band Power -42.99 dBm

10 dBidiv
Log
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Ex1:
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Center 2.110000 GHz
#Res BW 4.7 kHz

MSG

#VBW 15 kHz*

STATUS

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

Channel Position TRFBW - Bandwidth 5.0 MHz - Antenna A

S |

Br [ w 500 OC | - [ SENSEEXT] ALIGN AUTO 11:19:04 AM Sep 14,2016 _
: Avg Type: RMS TRECE[12345 6
|Center Freq 2.155000000 GHz SNOke s Trig: FreeRun a1
IFGain:Low #Atten: 6 dB DETIANNNNN
Ref Offset 22.42 dB Mkr1 2.155 024 GHz
{0 deudiv Ref 2.42 dBm Band Power -46.26 dBm
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Center 2.155000 GHz
#Res BW 4.7 kHz

MsG
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Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

Product Service

Page 36 of 83



BQBT

Configuration 6

Maximum Output Power 17 dBm

Product Service

WCDMA Modulation / LTE Bandwidth

Band Edge (MHz)

Channel Position BRFBW

Channel Position TRFBW

16QAM / 5.0 MHz

21124 +2117.4

2147.6 +2152.6

Channel Position BRFBW - Bandwidth 5.0 MHz - Antenna B

Z Reyaight Spectium Anelyzer - Swept oA

==

RL

| | RF 506 DC |
|Center Freq 2.110000000 GHz

——

IFGain:Low

PNO: Wide -»—- 1rig: FreeRun
#Atten: 10 dB

11:03:34 AM Sep 14, 2016 _

_ AleNATe |
Avg Type: RMS

TRACE|1 23456
TYRE| Wik
DET|ANNNNN

Mkr1 2.109 977 GHz

{9 dBidiv E:?D.'ﬁ'ss}:éffgﬂc.:ﬁ Band Power -46.38 dBm

653

347

<135 1500 don|

[ Pug i i

A5 ,ﬂ"rﬂ ""M
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435 /Jf
535

o v Y P e
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735

Center 2.110000 GHz
#Res BW 4.7 kHz

MsG

#VBW 15 kHz*

Document 75936171 Report 01 Issue 1

STATUS

Span 2.000 MHz
#Sweep 5.000 s (1001 pts)

Page 37 of 83



BQBT

Product Service
Channel Position TRFBW - Bandwidth 5.0 MHz - Antenna B
B § e e e s
RL_| ® [s00 bc | | ——— ALIGN AUTO_ 11:17:01 A Sep 13,2016
T 5 TRACE
|Center Freq 2.155000000 GHz Pﬁde o TP Avg Type: RMS e R
IFGain:Low #Atten: 10 dB DETANNNNN
Mkr1 2.155 024 GHz
{0 deudiv Eguﬁigﬁgn? Band Power -49.07 dBm
649
-351
-135 BT 56 don|
RSl i L
735 M#%
335 k‘"
N
535 \\‘
635 ﬁ
735
Center 2.155000 GHz Span 2.000 MHz
#Res BW 4.7 kHz #VBW 15 kHz* #Sweep 5.000 s (1001 pts)
MG STATUS
Limit -16 dBm
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24 TRANSMITTER SPURIOUS EMISSIONS

241 Specification Reference

FCC CFR 47 Part 2, Clause 2.1051
FCC CFR 47 Part 27, Clause 27.53 (h)
Industry Canada RSS-139, Clause 6.6

24.2 Date of Test and Modification State
13 and 15 September 2016 - Modification State 0

243 Test Equipment Used

The maijor items of test equipment used for the above tests are identified in Section 3.1.

2.4.4 Environmental Conditions

Ambient Temperature 25°C
Relative Humidity 42.5%

245 Test Method

All measurements were made in accordance with FCC KDB 971168 DO1.

The EUT was connected to a Signal Analyser via 20dB of attenuation and an RF switch for
measurements from 9KHz to 22GHz .

The path loss between the EUT and the Analyser was measured using a Network Analyser and
entered as a Reference Level Offset.

The EUT was set to transmit at its maximum rated output power in the configurations described
below.

The analyser was set to measure with RBW/VBW at 1MHz and 3MHz respectively using an
RMS detector and trace Max Hold.

The test limits were set to a worst case value of -16dBm.

The results are shown in the plots below.

2.4.6 Test Results
Configuration 1

Maximum Output Power 17 dBm
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Channel Position B - Bandwidth 5.0 MHz - Antenna A

RL | RF 500 DC |

== e |

02:20:30PM Sep 13,2016

[Center Freq 1.750004500 GHz
NFE

PNO: Fast ~»— 1rig: FreeRun

TRACE[1 23456
TYPE| WHARIAAAY
DET|A NNNNN|

IFGain:Low #Atten: 6 dB
Mkr1 2,112 3 GHz
Ref Offset 25.2 dB .
{0 deidiv Ref 21.20 dBm 12.25 dBm
b1
n2
120
-8.60
L1 1601 dBm)|
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Channel Position B - Bandwidth 5.0 MHz - Antenna A
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Channel Position M - Bandwidth 5.0 MHz - Antenna A
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